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Test Report

HEIRS  A2230207878101001E
Report No.  A2230207878101001E

RERLATMER FUTEZEFHEHARALA

Company Name SHENZHEN XIN'AN TAINEW MATERIALS CO.,LTD.

shovwn on Report

#h RV X AERHE P E TR LECR

Addre:: SECTION C, BUILDING 9, ZHONGTAI INDUSTRIAL PARK LOU VILLAGE, XINHU

SUB-DISTRICT OFFICE, GUANGMING DISTRICT, SHENZHEN

CUF M2 0 6 2 0 60 18 B P i SR L R R
The following sample(:) and :ample information was were submitted and identified by on the behalf of the
applicant

HEER pve Al /PVCRZ YL/ /PVCRZ#Y
Sample Name pveiZ 8 /PVCRZHY/ /PVCRZ R
Fays OPNPH /I EH/REHN
Part No. OPNPH /1 EH /R EH

F e Hae/ge/A6

Color HRe/gae/na

[ZEERA N PVC/PVC/PVC

Matenial PVC/PVC/PVC
BaElam 2023.05.11

Sample Recerved Date May 11, 2023

BHaRNOm 2023.05.11-2023.05.14

Testing Penod May 11,2023 to May 14,2023
BNER REZFER, WUHREHFMHPHOMPL), W), KH, At

# (Cr(VI)), ®£&EX¥ (PBBs), ®£#& %8 (PBDEs), W3 'R (DBP,
BBP, DEHP, DIBP)i#{7#if.
Test Requested As specified by client, to test Lead (Pb), Cadmium (Cd), Mercury (Hg), Hexavalent

Chronuum (Cx(VI)), Polybronunated Biphenyls (PBBs), Polybronunated Diphenyl
Ethers (PBDE:), Phthalates (DBP, BBP, DEHP, DIBP) in the subnutted sample(s).




